Page 1 of 2

DB24H42YT/96012003100 (2005)

Chassis

~.

e
o
o

-~

-]

P

\ &
\ _mv. N

p—

s / > \““m““““n_‘.mlmv. _"w_
B \?s K \W.
z o [y n /

\ \‘I.\ & Ny '

/S

e «©
Ig q

7
_.,.,“w_. | _“ ““““
‘

/

(
d

& N\
b

oy
¥

ow
[l o

[ o\
o / -
"\ / .,_"MM, \
AN\ \ A7

FAGA W
N / A \
Vv,v‘\ w._ u
)/,
/4 \

/

/e e
/ \“"m_.“wg m\. wu m“ mw_
wV “
&/ AMM_“m““‘ J
.r.rm-n--

41
2

\

[+:3
(=]
™N



George
Note
Note:  Only the chassis, the drawbaw and the deck brackets are the same as a 944.601751.
The body parts and dash in this IPL are different then what are on the 944.601751


DB24H42YT/96012003100 (2005)
Chassis

Page 2 of 2

Ref#  Part Number Qty  Description
1 174619 Chassis
2 176554 Drawbar
9  193636X428 Dash

10 72140608
11 167203

13 178298

14 17490608
17 175260X428
20 162026

26 73800600
28  175289X428

29 161840
30 192395X428
31 139976
37 17490508
38 175710
54 192512
58 175351
59 187495
60 72140606
64 174997
74 73680600
90  124346X
142 175702
143 186689
144 175582
145 156524
154 161897
155 161900
158 162037
159  191120X428
161 164655
206 170165

209 17000612
213 169848X428
214  169847X428
217 179132X428
278 191611

Bolt Carriage 3/8-16 x 1

Panel Dash Lh

Panel Dash Rh

Screw Thdrol 3/8-16 x 1/2

Hood

Plate Battery

Nut Lock Hex W/Ins 3/8-16 unc
Grille

Lens Bar

Fender Footrest

Bracket Fender

Screw Thdrol 6/16-18 x 1/2 TYT
Bracket Asm Pivot Mower Rear
Screw WSHD Hex 10-32 x 5/8
Duct Air

Bushing

Bolt RDHD Sgnk 3/8-16 unc x 3/4
Dash Lower STLT

Nut Crownlock 3/8-16 unc

Nut Self Thd Wsh - HD 1/4 Zinc
Plate Reinforcement STLT
Bracket Swaybar Chassis
Bracket Footrest Step-thru

Rod Pivot Chassis/Hood
Bracket Dash RH

Bracket Dash LH

Bracket Parking Brake
Cupholder

Bumper Hood

Bolt Shoulder 5/16-18

Screw Hexwsh Thdr 3/8-16 x 3/4
Skirt Grille LH

Skirt Grille RH

Console Fuel Window

Screw 10 x 3/4 Single Lead-Hex



